Project. FIRE TEST FOR SOFT-SEATED Certificaie Number. “BCL 9800596/1
'FLANGED BALLVALVE S T T T

Clxenr ]C FABRICA DE VALVULAS S. A

lnspachoniDa R
I-'irst' 15 05 98

"I1ns cernﬁcate zsrssued to Messrs ] C. FABRICA DE VALVULAS S A upon then' request that the ;
undersrgned Surveyor to’ thrs Socrety did attend therr works at Rub1 - Barceloha Spain) for’ the "
_purpose. of w1tnessmg the FIRE: TEST in accordance with the requrrements spec ' d in API 607- S
1993 on the followmg type of valve R R o

A manually operated soft seated ﬂanged ball valve of 2" full bore, br-drrechonal as per e
Fig. 2515 A.LT..DN 27, ANSI 1504 RF,FB s :
Body matenal  A- 216- WCB

Seats: PTFE o

Ball material: A-351 CF8M -

Manufacturers 1dent1fymg numbers BODY: 2.515.501
Body connector: 2. 515.502 -

Mass: 13 Kgs

Marks:

BODY : C253
' BODY CONNECTOR : C253

The test conducted on the valve previously subject to hydraulic pressure was as ‘follo"ws:

The valve, filled wrth water under test pressure, was put in a box and exposed to ﬂames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650"C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water. leaked during
burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten
minutes. Internal leakage measure during cooling time. Following operational test.. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were
measured.

NOTICE: This certificate is subject to the terius aud couditions overleaf, which fori part of this certificate.
FORM 1123 (05/96) Lloyd's Regisler of Shipping,. registered office: 71 Fenchurch Street. London EC3M 4BS



Certificate Number. BCL 9800596/1
officc BARCELONA
Date 15.06.98
Page: 2 of 2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. APl 607-2515/2"

1.-Internal leakage during burning test - Satisfactory
2.-External leakage during burning and cooling test - Satisfactory

3.-Operatibility to full open position test - Satisfactory
4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. APl 607-2515/2” and drawing 1303 /2515NAIT50-M1
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as

follows:
NPS CLASS RATING MATERIALS
11,2, 24, 3 150# and 300# Carbon steel, (see drawing)

J.Gi¥for P. Picazo
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
11 sheets reviewed and stamped accordingly

NOTICE: This certificate is subfect to the terms and conditions overleaf, which form part of this certificate.
FORM 1123 (05/96) Lioyd's Register of Shipping,. registered office: 71 Fenchurch Street, London EC3M 4BS
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project:  FIRE TESTFOR SOFT-SEATED  Certficate Number:  BCL 980059672
' FLANGED BALLVALVE S | W

- climé J.C. FABRICA DE VALVULAS SA..’ i o “BARC

L Order Statis:

Inspectwn m‘ata

15 05 98

‘ purpose of thnessmg the FIRE TEST in accordance with the requlrements spec1f1ed m API '607-, L
1993 on the followmg type of valve T RN .

A manually operated soft seated ﬂanged ball valve of 4” fu]l bore, bl-dlrectxonal as per SR
Fig. 2515 A.LT: DN 4", ANSIlSO#RFFB SRR SRR
Body materxal A-216- WCB ‘

Seats: PTFE "

Ball material: A-351 CF8M

Manufacturers identifying numbers: BODY: 25151001

Body connector: 25151002

Mass: 49 Kgs

Marks:

BODY - S 801
BODY CONNECTOR : 790

The test conducted on the valve previously subject to hydraulic pressure wae as fdllo.ws{

The valve, filled with water under test pressure, was put in a box and exposed to flames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and establlshed the leakage through the seat and external to -
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during -
burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten ,
minutes. Internal leakage measure during cooling time. Following operational test. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were
measured. ‘

NOTICE: This certificate is subject to the terins aud conditions overleaf, wiiich foru part of this certificate.

FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Streel, London EC3M 4BS




Certificate Number: BCL 9800596/ 2
Officc. BARCELONA
Date: 15.06.98
Page 2 0f2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-2515/4"

1.-Internal leakage during burning test - Satisfactory

2.-External leakage during burning and cooling test - Satisfactory
3.-Operatibility to full open position test - Satisfactory

4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. APl 607-2515/4" and drawing 2270/2515HAIT100SI
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as

follows:

NPS CLASS RATING MATERIALS
3,4,5,6 150# and 300# Carbon steel, (see drawing)

J.Gil fgr P. Picazo
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
11 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terus and couditions overleaf, which form part of this certificate.
FORM 1123 {05/96) Lioyd's Register of Shipping, registered office: 71 Fenchurch Streel, London EC3M 4BS l
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Project.  FIRE TEST FOR SOFT-SEATED Certificate Number. BCL 9800603/2A1
FLANGED BALL VALVE
client. ]J.C. FABRICA DE VALVULAS, S.A. Oficc BARCELONA
Client’s Order Number. ~——— Date  30.06.98

Order Status:  complete

Inspection Dates

First 26.05.98 ' Fina:  26.05.98

T1ns cerhﬁcate is issued to Messrs. ].C. FABRICA DE VALVULAS, S.A. upon their request that the
.under31gned Surveyor to this Society did attend their works at Rubi - Barcelona (Spain) for the
‘purpose of witnessing the FIRE TEST in accordance with the requirements specified in API 607-

11993 on the following type of valve:

A manually operated soft seated flanged ball valve of 8” full bore, bi-directional as per
Fig. 2515 A.'T. DN 8”, ANSI 150# RF,FB

Body material : A-216- WCB

Seats: PTFE

Ball material: A-351 CF8M

Manufacturers identifying numbers: BODY: 25152001

Body connector: 25152002

Mass: 184 Kgs

Marks:

BODY : D-08
BODY CONNECTOR : N-02

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to flames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during
burn perlod Afterwards water spray so that it is rapidly cooled to below 100°C within ten

~ minutes. Internal leakage measure during cooling time. Following operational test. Subsequently
mantual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were

measured.

NOTICE: This certificate is subject to the ternis and couditions overleaf, wliich form part of this certificate.
FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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Certificate Number: BCL 9800603/2A1
Office. BARCELONA
Date. 30.06.98
Page 20f2

- All the following values were determined and recorded together with temperatures, times and
, pressures as shown on manufacturers Fire Safe Test Report no. API 607-2515 /8"

1 ge durmg bummg test - Satlsfactory '

e during burning and cooling test - Sahsfactory

to:full open position test - Satisfactory "

Extemal leakage durmg after operatlonal test Satlsfactory

ubject to a v1sual examination thh sat1sfactory results and subsequently
er to verify that valves components. comply with the drawmg and parts list
anufacturer, while seat rings were fox d__‘.partlally destroyed

" .The manufacturers Frre Safe Test Report no. API 607-2515/ 8” and drawmg 2334/2515HAIT200RA
L -herethh attached were satisfactory checked and s1gned

The abOVe 1s con51dered in accordance with the mentxoned specxfxcatlons requuements therefore
" the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as

follows
CLASS RATING ; MATERIALS
150# and 300# Carbon'steel; (see drawing)

BARCELONA ‘Q
&) N
. REGISTER 0F >

DOC M_ENTS ATTACHED:
'12 sheets revi wed and stamped accordmgly

. NOTICE, Tlus certtﬁcate is sub/ect to the ternis and comi:tlous overleaf, vluch form part of tlus certxftcate o =
FORM nn (05/96) BRI Lloyd's Regnster ofShlppmg. reglslered office 71 Fenchurch Street, bondon EC3M 4$ : .
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feir i '

é’i’éd on the valve prev1ously sab]ect to hydrauhc =p»re‘s‘sdre__'\r_i(‘j\as asfo _§W$

syepmREy Nt

‘temperature betw >

thls penod The temperature was»‘checked and' {ecorded every e: '

eleakages were determin edf’=i15mg containers collecting the water: leaked dunn
flerwards water- spr _so that it is rapidly cooled to below 100°C' within ten:

g NI D

mal leakage measure ‘during cooling:time. Fo]lowmg operational test. Subsequer\ﬂy ‘

pened up and closéd to undér tést preééure différential and finally the. valve was!

ﬁve ‘minutes and. durmg ’tlus penod internal and extemal leakage were .

(SIFS]
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FORM 1123 (05/96)
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Certificate Number. BCL 9800603/ 4
Office BARCEDONA
Date 30.06.98 ...
Page 20f2 =

pressures as shown on manufacturers Fire Safe Test Report no. API 607-2560/ 2” ;

1.-Internal leakage during burmng test - - Satisfactory
2.-External leakage during. burmng and cooling test - Satlsfactory
3.-Operatibility to full open position test - Satisfactory -
4. -Internal and External leakage durmg after operahonal test Satrsfactory

\
o

drsmantled in order to venfy that valves components comply with the drawrng and parts lis
supplied by the manufacturer, whlle seat rings were found partially destroyed T

The manufacturers Fire Safe Test ‘Report no. API 607-2560/2” and drawrng 1302/ 2560NAIT50—M1
herewith attached were satrsfactory checked and signed. C

.....

the sub;ect valve has satlsfactonly passed the prescnbed fire test and can be also quahﬁed as
follows:

NPS CLASS RATING MATERIALS

1%"” , 27, 3", 21%” 600# , 800 and 900# Carbon steel, (see drawing)
g

| Picazo
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
12 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terms and conditions overleaf, which form part of this certificate.
FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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Projeci:  FIRE TEST FOR SOFT-SEATED -~ Certificate Number.  BCL 9800547 /2

FLANGED BALL VALVE
ctient:  J.C. FABRICA DE VALVULAS, S.A, ' Office.  BARCELONA
Client's Order Number,  ====== ' Date. 11.05.98

~ Order Staius: complcte

Tnspection Dafes . ' .
First.  14.04.98 S ' . o Final:  14.04.98

This certificate is issued to Messts. ].C. FABRICA DE VALVULAS, S.A. upon their request that the
undersigned Surveyor to this Society did attend their works at Rubi - Barcelona (Spain) for the
purpose of witnessing the FIRE TEST in accordance with the requirements specified in API 607-
1993 on the following type of valve:

A manually operated soft seated flanged ball valve of 4” full bore, bi-directional as per
Fig. 2560 A.I'T. 4” ANSI 600# RF; FB SERIE STF

Body material : A-216- WCB

Seats: Ring: PTFE (Trunnion bearing: AISI 316)

Ball material: A-351 CF8M

Manufacturers identifying numbers: BODY: C2560100.1

Body connector: 2560100.2

Mass: 77 Kgs

Marks:

BODY : BCC3
BODY CONNECTOR : FM

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to flames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period.The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during
burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten
minutes. Internal leakage measure during cooling time. Following operational test. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were
measured.

NOTICE: This certificate is subject to tte terms and conditions overleaf, which form part of this certificate.

FORM 1123 (05/96) Lloyd's Repister of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS



Certificate Number: BCL 9800547 /2
Offic. BARCELONA
Date. 11.05.98
Page 20f2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-2560/4"

1.-Internal leakage during burning test - Satisfactory

2.-External leakage during burning and cooling test - Satisfactory
3.-Operatibility to full open position test - Satisfactory

4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. APl 607-2560/4"” and drawing 2210/ 2560AIT100L.
herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as
follows:

NPS CLASS RATING MATERIALS

3,4,56 600,800,9004 Carbon steel (See drawing)

< LRE
e 4

ST 08

1.Gil . Picazo
Surveytirs to Lloyd’s Register

DOCUMENTS ATTACHED:

12 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terms and conditions overleaf, which form part of this certificate.
FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS
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Project:  FIRE TEST FOR SOFT-SEATED Certificate Number:  BCL 9800786/1
FLANGED BALL VALVE
client: J.C. FABRICA DE VALVULAS, S.A. Office. BARCELONA
Client’s Order Number:  ------ Date. 25.01.99

Order Status.  Complete

Inspection Dates

First.  29.12.98 Final:  22.01.99

This certificate is issued to Messrs. ].C. FABRICA DE VALVULAS, S.A. upon their request that the
undersigned Surveyor to this Society did attend their works at Rubi - Barcelona (Spain) for the
purpose of witnessing the FIRE TEST in accordance with the requirements specified in API 607-
1993 on the following type of valve:

A manually operated soft seated flanged ball valve of 8” reduced bore, bi-directional as per
Fig. 2560 A.L.T. DN 8”, ANSI 600# RF,FB

Body material : A-216- WCB

Seats: PTFE

Ball material: A-351 CF8M

Manufacturers identifying numbers: BODY: 715841

Body connector: A-216- WCB

Drawing: 2697/2560HAIT200RA

Marks:

BODY : Y05
BODY CONNECTOR : Y34

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve, filled with water under test pressure, was put in a box and exposed to flames with and
environmental temperature between 760 - 980°C. All measure temperatures shall be above 705°C.
The body temperature shall be at 593° C minimun and bonnet temperature of 650°C minimum for
a period of during 30 minutes and established the leakage through the seat and external to
atmosphere during this period. The temperature was checked and recorded every each thirty
seconds, while leakages were determined using containers collecting the water leaked during
burn period. Afterwards water spray so that it is rapidly cooled to below 100°C within ten
minutes. Internal leakage measure during cooling time. Following operational test. Subsequently
manual opened up and closed to under test pressure differential and finally the valve was
hidrotested during five minutes and during this period internal and external leakage were
measured.

NOTICE: This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS

THIS DOCUMENT IS SUBIECT TO THE TFRMS& AND annr"rvr/\mc AVTEPYTAT



Certificate Number: BCL 9800786/1
Officc. BARCELONA
Date. 25.01.99
Page. 2 0f 2

All the following values were determined and recorded together with temperatures, times and
pressures as shown on manufacturers Fire Safe Test Report no. API 607-2560/8".

1.-Internal leakage during burning test - Satisfactory

2.-External leakage during burning and cooling test - Satisfactory
3.-Operatibility to full open position test - Satisfactory

4.-Internal and External leakage during after operational test - Satisfactory

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts list
supplied by the manufacturer, while seat rings were found partially destroyed.

The manufacturers Fire Safe Test Report no. AP1 607-2560/8" and drawing no.
2697 /2560HAIT200 RA herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements, therefore
the subject valve has satisfactorily passed the prescribed fire test and can be also qualified as
follows:

NPS - CLASS RATING . MATERIALS

6” and larger 600# - 800# - and 900# Carbon steel, (see drawing)

J\ g TS
Surveysg/to Lloyd’s Register

DOCUMENTS ATTACHED:
14 sheets reviewed and stamped accordingly

NOTICE: This certificate is subject to the terms and conditions overleaf, which formn part of this certificate.
FORM 1123 (05/96) Lloyd's Register of Shipping, registered office: 71 Fenchurch Street, London EC3M 4BS

THIS DOCUMENT IS SUBIECT TO THE TERMS AND CONDITIONS OVFRTFAE

CORPORATE CERTIFICATE PAPER - TYPE C (12/98)
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This Certificate cancels and superseded the
previous one BCL 9700816/1 issued on 20.01.98

Project: - FIRE TEST FOR SOFT-5EATED " Certificate Numther: BCL 9700816/1A1
FLANGED BALL VALVE
Client. - . C.FABRICA DE VALVULAS, S.A. - Office. BARCELONA
Client’s Order Number,  =--—- ' _ Dt 03.03.98

Order States: complete

Tnspiction Diifes

First:  29.12.97 o . . .. : o Final:  (8.01.98

This certificate is issued to Messrs, JCFABRICA DE VALVULAS, S.A, upon their request
that the undersigned Surveyor to this Society did attend their works at Rubi - Barcelona
(Spain) for the purpose of witnessing the FIRE TEST in accordance with the requirements
specified in BS-6755 : Part 2, 1897, API 6FA: 1994, and 1SO-10497/92 on the following type

of valve :

A manually operated soft seated flanged ball valve of 14” full bore, bi-directional as per
fig. 2515AIT 14”7, class 1504.

Body material : A-216-WCB.

Seats : ENP Carbon St. + PTFE

Ball material : A-351-CF8M

Manufacturers identifying numbers : BODY : C2515A3501

Body connector : L2515A3501 and Ball : B615337

Mass : 604 Kg.

Marks :

BODY : 918
BODY CONNECTOR . 959

The test conducted on the valve previously subject to hydraulic pressure was as follows:

The valve in the closed position, filled with water under test pressure, was put in a box
and exposed fto flames with an environmental temperature in the region 750° C for a
period of 30 minutes and established the leakage through the seat and external to
atmosphere during this period. The temperature was checked and recorded every two
minutes, while leakages were determined using containers collecting the water leaked
during burn period. Afterwards cool-down to 100° C. The valve leakage hydrostatically
tested to the appropiate test pressure and external leakages recorded accordingly.
Subsequently manually opened up under test pressure differential and finally the valve
was fully hydrotested and external leakages recorded.

NOTICE: This certificate is subjéct to the terms and couditions overleaf, which form part of this certificate.

FORM 1123 (05/99) Llowd's Register of Shipping, ropistered office: 71 Fenchurch Street, London EC3M RS



Crrtificate Neenber: BCL 9700816/1 A1
Offiree. BARCELONA
Date: (15,03.98
Page: 20f2

All the following values were determined and recorded together with temperatures, times
and pressures as shown on manufacturers Fire Safe Test Report n® 2515-14A and 2515-14B.

1. External leakage during burn and cool-down period - satisfactory.
2. External leakage during operational test - satisfactory.
3. Operatibility to full open position and external leakage - satisfactory.

The valve was subject to a visual examination with satisfactory results and subsequently
dismantled in order to verify that valves components comply with the drawing and parts
list supplied by the manufacturer, while seat rings were found completely destroyed.

The manufacturers Fire Safe Test Report n' 2515.14A and 2515-14B and drawing
2039/2515ATT350RA herewith attached were satisfactory checked and signed.

The above is considered in accordance with the mentioned specifications requirements,
therefore the subject valve has satisfactorily passed the prescribed fire test and can be also
qualified as follows :

NPS CLASS RATING PN RATING

147,167, 187, 207, 24" & 28" 150 and 300 16, 25 and 40

J.Gil forP.Picazo
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED :

21 sheets reviewed and stamped accordingly

NOTICE: This certificate is suliject to the terms and conditions overleaf, which form part af this certificate.

FORN 1123 {05/ 61} Lluvat's Register ol Shipping, registered offioe: 71 Fenchurchvstreet, London EC3M 4BS
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Sheet 1 of 2

FIRE TEST FOR SQFT-SEATED

Project:

Certificate No.:

FLANGED BALL VALVE BCL 500929/7
it J+C+-FABRICA DE VALVULAS S.A.
ofic..  BARCELONA
Client’s Order Now Date: 07.06.96
Order Sintus: ~ COMPplete
frspection 1045 03, 05.96 Fig.  03.05.96

This certificate is issued to

Messrs. J.C. FABRICA DE VALVULAS S.A., upon their
request that the undersigned Surveyor to this Society did attend
their premises at their works in Rubi - Barcelona (Spain) for the
purpose of witnessing the FIRE TEST in accordance with the
requirements specified in BS-6755: Part 2, 1987, API 6FA:

1994, and IS50-10497/92 on the following type of valve:

A manually operated soft seated flanged ball valve of 6" full
bore, bi-directional as per fig.2560 AIT, class 600 #.
Body material A-216-WCB.
Seats: PTFE.
Ball material: A-531-CF8M.
Manufacturers identifying numbers: BODY: C2560A150SI.
Bonnet: L2560A1505T and Ball: B2515150.
Mass: 192.5 Kg.
Marks:

BODY : 685

BONNET : 685

The test conducted on the valve previously subject to hydraulic
pressure was as follows:

The valve in the closed position, filled with water under test
pressure, was put in a box and exposed to flames with an
environmental temperature in the region 750° C for a period of
30 minutes and established the leakage through the seat and
external to atmosphere during this period. The tenmperature was
checked and recorded every two minutes, while leakages were
determined using containers collecting the water leaked during
burn period. Afterwards cool-down to 100° C., The valve seat and
external hydrostatically tested to the appropiate test pressure
and leakages recorded accordingly. Subsegquently manually opened
up under test pressure differential and finally the wvalve was
fully hydrotested and leakages recorded.

All the following values were determined and recorded together

with temperatures, times and pressures as shown on manufacturers -

Fire Safe Test Report n2 2560-6A & 2560-6B. : :
of e

M

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

PO 11707 faT T lowal's Racictor af Shinnine racistared nffice: 71 Fonchureh Street. Tandon FO3IM 4BS



Certificate Ne: BCL 500929/7

Office :Barcelona

Date :07.06.96

Sheet 2 of 2

1. Through-valve leakage during burn period-Satisfactory.

2. External Jleakage during burn and cool-down pericd-
Satisfactory.

3. Through-valve leakage during operational test-Satisfactory.

4, External leakage during operational test-Satisfactory.

5. Operatibility to full open position and external leakage-
Satisfactory.

The valve was subject to a visual examination with satisfactory
results and subsequently dismantled in order to wverify that
valves components comply with the drawing and parts list suplied
by the manufacturer, while seat rings were found completely
destroyed.

The manufacturers Fire Safe Test Report n2 2560-6A, 2560-6B and
drawing ne 1359/2560AIT150 FLSI Rev. 0 herewith attached were
satisfactory checked and signed.

The above is considered in accordance with the mentioned
specifications requirements, therefore the subject valve has
satisfactory passed the prescribed fire test and can be also
qualified as follows:

NES CLASS RATING PN RATING

6", 8", 10" & 12" 600, 800 & 900 —-

2y
J. Gil for N. Cano
Surveyors to Lloyd s Register

DQCUMENTS ATTACHED:
17 Sheets reviewed and stamped
accordingly.

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

TORRL 113 T a7 Tlowid’c Rovictar al Shinnine recisterad nffire: 71 Fenchureh Strect. Tandom BO3N 4R8BS
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FIRE TEST FOR SOFT-SEATED

Project: Certificate No.:
FLANGED BALL VALVE BCL 500929/6
i J+C.FABRICA DE VALVULAS S.A.
ofic:  BARCELONA
Client's Order No: Dafe: 07.06.96
Order Status: Comp lete
Inspection dates
First: 12.04.96 Final: 19.04.96

This certificate is issued to

Messrs. J.C. FABRICA DE VALVULAS S.A., upon their
request that the undersigned Surveyor to this Society did attend
their premises at their works in Rubi -~ Barcelona (Spain) for the
purpose of witnessing the FIRE TEST in accordance with the
requirements specified in BS-6755: Part 2, 1987, API 6FA:

1994, and IS0-10497/92 on the following type of valve:

A manually operated soft seated flanged ball valve of 6" full
bore, bi-directional as per fig.2515 AIT, class 150 #.
Body material A-216-WCB.
Seats: PIFE.
Ball material: A-351-CF3M. :
Manufacturers identifying numbers: BODY: C2515A150S5I.
Bonnet: L2515A1508I and Ball: B2515150.
Mass: 9b Kg.
Marks:

BODY : 1164.1

BONNET : 1171.1/ABC

The test conducted on the valve previously subject to hydraulic
pressure was as follows:

The valve in the closed position, filled with water under test
pressure, was put in a box and exposed to flames with an
environmental temperature in the region 750° C for a period of
30 minutes and established the leakage through the seat and
external to atmosphere during this period. The temperature was
checked and recorded every two minutes, while leakages were
determined using containers collecting the water leaked during
burn periocd. Afterwards cool-down to 100° C. The valve seat and
external hydrostatically tested to the appropiate test pressure
and leakages recorded accordingly. Subsequently manually opened
up under test pressure differential and finally the valve was
fully hydrotested and leakages recorded.

All the following values were determined and recorded together
with temperatures, times and pressures as shown on manufacturers:
Fire Safe Test Report n2 2515-6A & 2515-6B.

eofee-

Vi

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

LA 1199 10 /nad T lineel e Rpoiater of Shinnine. rovistered office: 71 Fenchurch Street, London EC3M 4B5



Certificate N2: BCL 500929/6

Office :Barcelona
Date :07.06.956

Sheet 2 of 2

1. Through-valve leakage during burn period-Satisfactory.

2. External leakage during burn and cool-down period-
satisfactory.

3. Through-valve leakage during operational test-Satisfactory.

4, External leakage during operational test-Satisfactory.

5. Operatibility to full open position and external leakage-
Satisfactory.

The valve was subject to a visual examination with satisfactory
results and subsequently dismantled in order to verify that
valves components comply with the drawing and parts list suplied
by the manufacturer, while seat rings were found completely
destroyed.

The manufacturers Fire Safe Test Report n2 2515-6A, 2515-6B and
drawing ne 1360/2515AIT150 FSI Rev. 0 herewith attached were
satisfactory checked and signed.

The above is considered in accordance with the mentioned
specifications requirements, therefore the subject valve has
satisfactory passed the prescribed fire test and can be also
qualified as follows:

NES CLASS RATING DN RATING

6", g", 10" & 12" 150 & 300 --

U
J. Gil for N. Cano
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
17 Sheets reviewed and stamped
accordingly.

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

FORM 1124 (10,792 Lloyd’s Register of Shipping, registered office: 71 Fenchurch Streel, London EC3IM 4B5
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FIRE TEST FCR SOFT-SEATED

Project: Certifu No.:
*" PLANGED BALL VALVE e No B, 500929/5
Cien: J+C+-FABRICA DE VALVULAS S.A.
ofice- BARCELONA
Hfice:
Client's Order No.: — Date: 21.03.96
Order Status: Complete
Inspection dates
Hm:07'03'96 Final: 07.03.96

This certificate is issued to

Messrs. J.C. FABRICA DE VALVULAS S.A., upon their
request that the undersigned Surveyor to this Society did attend
their premises at their works in Rubi - Barcelona (Spain) for the
purpose of witnessing the FIRE TEST in accordance with the
requirements specified in BS-6755: Part 2, 1987, API 6FA:

1994, and IS0-10497/922 on the following type of valve:

A manually operated soft seated flanged ball valve of 2" full
bore, bi-directicnal as per fig.2560 AIT, class 600#.
Body material A-216-WCB (cast steel).
Seats: PTFE.
Ball material: A-351CF8M.
Manufacturers identifying numbers: BODY: C2560A50S5I.
Bonnet: L2560A50-M2 and Ball: B251550-M1.
- Mass: 20,5 Kg.
Marks:
BODY : ABV
BONNET : ABO

The test conducted on the valve previously subject to hydraulic
pressure was as follows:

The valve in the closed position, filled with water under test
pressure, was put in a box and exposed to flames with an
environmental temperature in the region 750° C for a period of
30 minutes and established the 1leakage through the seat and
external to atmosphere during this period. The temperature was
checked and recorded every twe minutes, while leakages were
determined using containers cocllecting the water leaked during
burn period. Afterwards cool-down to 100° C. The valve seat and
external hydrostatically tested to the appropiate test pressure
and leakages recorded accordingly. Subsequently manually opened
up under test pressure differential and finally the valve was
fully hydrotested and leakages recorded.

All the following values were determined and recorded together
with temperatures, times and pressures as shown on manufacturers
Fire Safe Test Report n2 2560-2A & 2560-2B.

e

i

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

B 1173017 S0 T Invid‘e Reciatar af Shinnine reeictered nffice: 71 Fenchireh Street. [ondon FO3IM RS



Certificate N2: BCL 500929/5

Office :Barcelona
Date :21.03.96

Sheet 2 of 2

1. Through-valve leakage during burn period-Satisfactory.

2. External leakage during burn and cool-down period-
Satisfactory.

3. Through-valve leakage during operational test-Satisfactory.

4, External leakage during operational test-Satisfactory.

5. Operatibility to full open position and external leakage-
Satisfactory.

The valve was subject to a visual examination with satisfactory
results and subsequently dismantled in order to wverify that
valves components comply with the drawing and parts list suplied
by the manufacturer, while seat rings were found completely
destroyed.

The manufacturers Fire Safe Test Report n? 2560-2A, 2560-2B and
drawing n¢ 1302/2560NATITS0 Rev. 0 herewith attached were
satisfactory checked and signed.

The above 1is considered 1in accordance with the mentioned
specifications requirements, therefore the subject wvalve has
satisfactory passed the prescribed fire test and can be also
qualified as follows:

NPS CLASS RATING PN RATING

2", 25w, 3v g an 600, 800 & 900 -

foRr

J. Gil for N. Cano
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
17 Sheets reviewed and stamped
accordingly.

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

FOMRM 112 110107 lowd’s Rerister of Shinnine. reaistered office: 71 Fenchurch Street. London EC2M 4BS
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FIRE TEST FOR SOFT-SEATED

Project: Certificate No.:
" FLANGED BALL VALVE atfiecteNe: BT, 5009294
ctiom: J +C.FABRICA DE VALVULAS S.A.
orices  BARCELONA
ffice:
Client's Order No.: Date: 21.03.596
Order Status: Complete
Ii'ISPECﬁDi‘i' {i'ﬂ'fC‘S O 2 02 9 6 02 D 2 9 6
First: - - Final: ) '

This certificate is issued to

Messrs. J.C. FABRICA DE VALVULAS S.A,, upon their
request that the undersigned Surveyor to this Society did attend
their premises at their works in Rubi - Barcelona (Spain) for the
purpose of witnessing the FIRE TEST in accordance with the
requirements specified in BS-6755: Part 2, 1987, API 6FA:

1994, and I50-10497/92 on the following type of valve:

A manually operated soft seated flanged ball valve of 2" full
bore, bi-directional as per fig.2515AIT, class 150#.
Body material A-216-WCB (cast steel).
Seats: PTFE.
Ball material: A-351CF8M. ,
Manufacturers identifying numbers: BODY: C2515A50ST.
Bonnet: L2515A50-M2 and Ball: B251550-Ml.
Mass: 13 Kg.
Marks:

BODY : 994HT

BONNET : 994HT

The test conducted on the valve previously subject to hydraulic
pressure was as follows:

The valve in the closed position, filled with water under test
pressure, was put in a box and exposed to flames with an
environmental temperature in the region 750° C for a period of
20 minutes and established the leakage through the seat and
external to atmosphere during this period. The temperature was
checked and recorded every two minutes, while leakages were
determined using containers collecting the water leaked during
burn period. Afterwards cool-down to 100° C. The valve seat and
external hydrostatically tested to the appropiate test pressure
and leakages recorded accordingly. Subsequently manually opened
up under test pressure differential and finally the valve was
fully hydrotested and leakages recorded.

All the following values were determined and recorded together

with temperatures, times and pressures as shown on manufacturers
Fire Safe Test Report n? 2515-2A & 2515-2B.
f e

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

LN 1172 007 Sen T lowdd’e Renvictar nf Shinnine raaiciarod allico- 71 Fanchorch Ghroot T andan TR ARG



Certificate N¢: BCL 500929/4

Office :Barcelona

Date :21.03.96

Sheet 2 of 2

1. Through-valve leakage during burn period-Satisfactory.

2. External leakage during burn and cool-down period-
Satisfactory.

3. Through-valve leakage during operational test-sSatisfactory.

4. External leakage during operational test-Satisfactory.

5. Operatibility to full open position and external leakage-
Satisfactory.

The valve was subject to a visual examination with satisfactory
results and subsequently dismantled in order to verify that
valves components comply with the drawing and parts list suplied
by the manufacturer, while seat rings were found completely
destroyed.

The manufacturers Fire Safe Test Report ne 2515-2A, 2515-2B and
drawing n2 1303/2515NAIT50 Rev. 0 herewith attached were
satisfactory checked and signed.

The above 1s considered 1in accordance with the mentioned
specifications requirements, therefore the subject valve has
satisfactory passed the prescribed fire test and can be also
qualified as follows:

NPS CLASS RATING PN RATTNG

an, 2", 3% & 4" 150 & 300 16, 25 & 40

/f
Fok

J. Gil for N. Cano
Surveyors to Lloyd’s Register

DOCUMENTS ATTACHED:
17 Sheets reviewed and stamped
accordingly.

NOTICE - This certificate is subject to the terms and conditions overleaf, which form part of this certificate.

TORM 1174 (10797 1ovd’s Register of Shivpine. resistered office: 71 Fenchurch Street, London FC3M 4BS
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S {1 11 [waster ZINC PLATED CARBONST. 5165/17 24-07-87
% [1 |sour DIN933 5.6 DIN933M8 x
5 [8 |sTuD A 193 Gr.B7M 5251550 16-03-94
% |2 |STOPPN CARBON ST. 6 X 18 DIN 6325
13 |1 |BODYCONNECTOR SEAL AISI-316L + GRAPHITE 50071300 11-11-92
2 |1 | STEMTHRUST SEAL 25% G.F.PTFE 289X 23X 25
11 |2 | GLANDPACKING GRAPHITE 32x22%5 |
10 |1 [cLanD AISI-303 5165/10-1 | 24-07-87
9 |t |STOPPLATE CARBON ST. 00650930 | 23-07-92
8 |2 |DISKSPRING CARBON ST. ENGS B4S DIN2093
@ & 7 |1 |GLANDNUT CARBON ST. 5165707 24-07-87
6 |1 | wRENCH NODULAR IRON ME5ND 310194
@ 5 |2 |SEATRING PTFE AZB50 | . B5-03-94
G7) % |1 1sTEM A 2767479 Tp.3%6 EZ57550 15-03-9
G)— 3 (1 |BALL A3516r. CFBM BISESO-MI | 26-08-%%
@ 2 |1 |BoDYCONNECTOR A 216 Gr. WCB { C < 0.25%) LZ515A50-M2 08-94
1 [1 |soDY A 216 Gr. WCB {T = 0.25%) (2515A5051 | H4~T-9%
@I\ j , __ !/./.@ Marce | Eant. DENDMINACION — m —— MATERIAL N°.DE PLARD FECHA
- _ir am Dbujae |G - fcfor F.
_ }/ Dimensiones ngq”é 234 | JC Fatrica de vdlvulas, s.a.
\f\ _ k// T3 - = Hospitalet de LL. {Barcelona)
_ / Sustituido por Escaln. M Ret.
3) () @ B ®| @  JU®BALL VALVE
% - Sutiugeo FI2515; ALT; DN2”; ANSIT50 FB  [Raren’
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